Operating Instructions and Parts Manual
14-inch Woodworking Band Saw

Model: JIWBS-140S

JET

427 New Sanford Road

LaVergne, Tennessee 37086 Part No. M-708113A
Ph.: 800-274-6848 Revision C2 02/2014

www.jettools.com Copyright © 2014 JET



Warranty and Service

JET warrants every product it sells against manufacturers’ defects. If one of our tools needs service or repair, please
contact Technical Service by calling 1-800-274-6846, 8AM to 5PM CST, Monday through Friday.

Warranty Period
The general warranty lasts for the time period specified in the literature included with your product or on the official JET
branded website.
e JET products carry a limited warranty which varies in duration based upon the product. (See chart below)
e  Accessories carry a limited warranty of one year from the date of receipt.
e Consumable items are defined as expendable parts or accessories expected to become inoperable within a
reasonable amount of use and are covered by a 90 day limited warranty against manufacturer’s defects.

Who is Covered
This warranty covers only the initial purchaser of the product from the date of delivery.

What is Covered

This warranty covers any defects in workmanship or materials subject to the limitations stated below. This warranty does
not cover failures due directly or indirectly to misuse, abuse, negligence or accidents, normal wear-and-tear, improper
repair, alterations or lack of maintenance.

Warranty Limitations
Woodworking products with a Five Year Warranty that are used for commercial or industrial purposes default to a Two
Year Warranty. Please contact Technical Service at 1-800-274-6846 for further clarification.

How to Get Technical Support

Please contact Technical Service by calling 1-800-274-6846. Please note that you will be asked to provide proof of
initial purchase when calling. If a product requires further inspection, the Technical Service representative will explain
and assist with any additional action needed. JET has Authorized Service Centers located throughout the United States.
For the name of an Authorized Service Center in your area call 1-800-274-6846 or use the Service Center Locator on the
JET website.

More Information
JET is constantly adding new products. For complete, up-to-date product information, check with your local distributor or
visit the JET website.

How State Law Applies
This warranty gives you specific legal rights, subject to applicable state law.

Limitations on This Warranty

JET LIMITS ALL IMPLIED WARRANTIES TO THE PERIOD OF THE LIMITED WARRANTY FOR EACH PRODUCT.
EXCEPT AS STATED HEREIN, ANY IMPLIED WARRANTIES OF MERCHANTABILITY AND FITNESS FOR A
PARTICULAR PURPOSE ARE EXCLUDED. SOME STATES DO NOT ALLOW LIMITATIONS ON HOW LONG AN
IMPLIED WARRANTY LASTS, SO THE ABOVE LIMITATION MAY NOT APPLY TO YOU.

JET SHALL IN NO EVENT BE LIABLE FOR DEATH, INJURIES TO PERSONS OR PROPERTY, OR FOR INCIDENTAL,
CONTINGENT, SPECIAL, OR CONSEQUENTIAL DAMAGES ARISING FROM THE USE OF OUR PRODUCTS. SOME
STATES DO NOT ALLOW THE EXCLUSION OR LIMITATION OF INCIDENTAL OR CONSEQUENTIAL DAMAGES, SO
THE ABOVE LIMITATION OR EXCLUSION MAY NOT APPLY TO YOU.

JET sells through distributors only. The specifications listed in JET printed materials and on official JET website are given
as general information and are not binding. JET reserves the right to effect at any time, without prior notice, those
alterations to parts, fittings, and accessory equipment which they may deem necessary for any reason whatsoever. JET®
branded products are not sold in Canada by JPW Industries, Inc.

Product Listing with Warranty Period
90 Days — Parts; Consumable items; Light-Duty Air Tools
1 Year — Motors; Machine Accessories; Heavy-Duty Air Tools; Pro-Duty Air Tools
2 Year — Metalworking Machinery; Electric Hoists, Electric Hoist Accessories; Woodworking Machinery used
for industrial or commercial purposes
5 Year — Woodworking Machinery
Limited Lifetime — JET Parallel clamps; VOLT Series Electric Hoists; Manual Hoists; Manual Hoist
Accessories; Shop Tools; Warehouse & Dock products; Hand Tools

NOTE: JET is a division of JPW Industries, Inc. References in this document to JET also apply to JPW Industries, Inc., or
any of its successors in interest to the JET brand.



Table of Contents

ALY T = T A= L Lo ST Vo = SR 2
LI 0] (SR o) o101 (T | €T RRTPPR 3
AT U 11 o SR 4
S LT (o= 1o 0 £ P PO P TP PPPPPPP 6
S alTe] o]l g1 [ OLe] 01 1=] 01 < J O P PO P TP PP PPPPPN 7
(070] a1 1T 01 (30 i1 g (=T G- T (o] o [P P UEERR T UPPPPPPRRRT 7
Hardware Bag fOr SAW BOAY ........cuuiiiiiiiiee ettt ettt e et e e et e e e anrne e e neee 7
Hardware Bag for Stand ASSEMDIY ..........ooi i 8
TOOIS ReqUIred fOr ASSEMDIY .......eii ettt e et e e st e e e s nnnne e e s eanneees 8
NS TSY=T 12 o] /2SRRI 8
(0ol T= o (T To =T o H @ [T o TU ] I SRR 8
1S3 7= T o [ SPPPPPRPTPPRR 8
[V [o]N T aTe 7= U To FST= LT (o N 1= ] PR 9
oW 1o IR 4T, o) o] SRR 9
MOUNLING thE SWILCH ..eeiiie e e e r e e e e s s st e e e e e e e s ss s tataeeeeeeessnsstnnaneeaeeseannns 10
1670] (o I 1 F=11 11 o JEUUR ST TTPPOUUPPTRPPPPPP 10
Upper Blade GUArd ASSEMDIY .........eiiiiiiiiie et e e et e e et e e e s bneeeean 11
TADIE ASSEIMDIY ...ttt et e e e bt e e e et e e e e e e e e e e 11
GrouNdiNg INSTIUCTIONS ......eiiiiiiiie ettt e e et e e e s a bt e e e s st et e e e aabe e e e e asbe e e e e anbeeeeeaabneeeenees 12
R o] | @] o 1T =1 1 o] o FO P PO PP PP POPPPPPPPPPP 12
230 VOIt CONVEISION ....eieiieeiiiiitie et e ettt e e ettt e e e e e s bbb ettt e e e s e an bbb e et e e e e e saasbabbeeeeeeeeaannbnbneeeaeeaeannns 12
e (=T ] (0] o I o] o L TP PP PP PPPPPPPPPP 13
A |18 S]] 1 14
TING the TaDIE e 14
F o TS (T o TR L D IF= 1o =T e PPN 14
Changing BIaOES .......ccooo oo ————— 14
Yo |18 3 T o T =] =T L= I =T 0 [ o PPN 15
Yo |18 S (T o T =] =T L= I = Uod T PPN 15
Adjusting Upper Blade GUIde ASSEMDIY ........oiiiiiiiieiiiie ittt 16
Blade GUIAE AGJUSTMENT. ...ttt et e et e e e st e e e sabb e e e e sabb e e e e snbbeeeesnbbeeeesnbeeeeean 16
Blade Support Bearing AdJUSIMENT ..........iiiiiiiiie ettt e e et e e e sbaeee e 16
OPLIONAT ACCESSOIES ...iiiieeiitee ettt ettt e ettt e e e ah b et e e oo st et e e e aa b et e e e as b et e e e ahbe e e e e s be e e e e anbeeeeeaabeeeeannees 17
Troubleshooting JWBS-140S BANU SAW .....c.couuiiiiiiiiiiiiiiiee ittt ettt e et e et e e s sbneee e sbneeeeans 18
L LT 0] = o =T LT o A =T £ S 18
Body Assembly (JWBS-140S BaANU SAW) ... e s s s s s as s s s s s e anaa s e s nanaeaeae s e ananaeae s 19
Open Stand Assembly (JWBS-140S Band SAW) ......ccooooieiiiiiiie e 23
(=l L=Tod g (o= I @ o] o g [=Tox 1 o] o S PP POP PP PTTPT TP 24

The specifications in this manual are given as general information and are not binding. JET reserves the
right to effect, at any time and without prior notice, changes or alterations to parts, fittings, and accessory
equipment deemed necessary for any reason whatsoever.



/\ Warnings

10.
11.
12.
13.
14.

15.

16.
17.

18.

Read and understand the entire owner’s manual before attempting assembly or operation.

Read and understand the warnings posted on the machine and in this manual. Failure to comply with all
of these warnings may cause serious injury.

Replace the warning labels if they become obscured or removed.

This band saw is designed and intended for use by properly trained and experienced personnel only. If
you are not familiar with the proper and safe operation of a band saw, do not use until proper training and
knowledge have been obtained.

Do not use this band saw for other than its intended use. If used for other purposes, JET disclaims any
real or implied warranty and holds itself harmless from any injury that may result from that use.

Always wear approved safety glasses/face shields while using this band saw. Everyday eyeglasses only
have impact resistant lenses; they are not safety glasses.

Before operating this band saw, remove tie, rings, watches and other jewelry, and roll sleeves up past the
elbows. Remove all loose clothing and confine long hair. Non-slip footwear or anti-skid floor strips are
recommended. Do not wear gloves.

Always use the blade guard on all "through-sawing" operations. A through-sawing operation is one in
which the blade cuts completely through the workpiece.

Some dust created by power sanding, sawing, grinding, drilling and other construction activities contain
chemicals known to cause cancer, birth defects or other reproductive harm. Some examples of these
chemicals are:

Lead from lead based paint.
Crystalline silica from bricks, cement and other masonry products.
Arsenic and chromium from chemically treated lumber.

Your risk of exposure varies, depending on how often you do this type of work. To reduce your exposure
to these chemicals, work in a well-ventilated area and work with approved safety equipment, such as face
or dust masks that are specifically designed to filter out microscopic particles.

Do not operate this machine while tired or under the influence of drugs, alcohol or any medication.
Make certain the switch is in the OFF position before connecting the machine to the power supply.
Make certain the machine is properly grounded.

Make all machine adjustments or maintenance with the machine unplugged from the power source.

Remove adjusting keys and wrenches. Form a habit of checking to see that keys and adjusting wrenches
are removed from the machine before turning it on.

Keep safety guards in place at all times when the machine is in use. If removed for maintenance
purposes, use extreme caution and replace the guards immediately.

Make sure the band saw is firmly secured to the stand (or bench) before use.

Check damaged parts. Before further use of the machine, a guard or other part that is damaged should
be carefully checked to determine that it will operate properly and perform its intended function. Check for
alignment of moving parts, binding of moving parts, breakage of parts, mounting and any other conditions
that may affect its operation. A guard or other part that is damaged should be properly repaired or
replaced.

Provide for adequate space surrounding work area and non-glare, overhead lighting.

/\ Warnings



19.
20.
21.
22.
23.

24,

25.

26.
27.

28.
29.

30.
31.

32.

Provide for adequate space surrounding work area and non-glare, overhead lighting.

Keep the floor around the machine clean and free of scrap material, oil and grease.

Keep visitors a safe distance from the work area. Keep children away.

Make your workshop child proof with padlocks, master switches or by removing starter keys.

Give your work undivided attention. Looking around, carrying on a conversation and “horse-play”’ are
careless acts that can result in serious injury.

Maintain a balanced stance at all times so that you do not fall into the blade or other moving parts. Do not
overreach or use excessive force to perform any machine operation.

Use the right tool at the correct speed and feed rate. Do not force a tool or attachment to do a job for
which it was not designed. The right tool will do the job better and safer.

Use recommended accessories; improper accessories may be hazardous.

Maintain tools with care. Keep saw blades sharp and clean for the best and safest performance. Follow
instructions for lubricating and changing accessories.

Make sure the work piece is held firmly against the rip fence or miter gauge as it is fed through the blade.

Turn off the machine before cleaning. Use a brush or compressed air to remove chips or debris — do not
use your hands.

Do not stand on the machine. Serious injury could occur if the machine tips over.

Never leave the machine running unattended. Turn the power off and do not leave the machine until it
comes to a complete stop.

Remove loose items and unnecessary work pieces from the area before starting the machine.

Familiarize yourself with the following safety notices used in this manual:

ACAUTION This means that if precautions are not heeded, it may result in minor injury and/or possible
machine damage.

AWARNING This means that if precautions are not heeded, it may result in serious injury or possibly
even death.



Specifications

[ ToTo L= I AN o o T PP JWBS-140S
SEOCK NUMBET ..ot e ettt e e st et e e st bt e e e sttt e e e anbbeeeesnbaeeeeans 708113A
(10111 gTo J@F=To = Tod 1§V (4 1=TTe |17 1o 1) SR 6
Cutting Capacity (WIAth/IN.) ... e e e s e s e e e e e e s e s s e e e e e eeeesesnnteaneeeaeas 13-1/2
MINIMUM Blade WIth (IN.) .....eeeeee et e et e st e e e anbe e e e nneas 1/8
Maximum Blade WItth (IN.) ......eooiee et e e e e e e 3/4
12 EoTo [ =T oo 11 o (1 1 T ST PT PP PUPPPPUPP 93-1/2
Blade SPEEA (SFPM) ... .ottt e b e e b e e e e br e e e e araeeeeaa 3000
L= 10 SRS T I (1 ) I TP P PP O PO PPPPPPPPPPPTN 14x 14
TabIe SIOt SIZE (DXWW/IN.) 1.ttt ettt e s b e e s abb e e e s nbr e e e s annneees 3/8 x 3/4
Table Height From FIOOT (IN.) ... cet e e e s s st e e e e e e s e st e e e e e e s s nanba e e e aaeeessnnnnnnneeeeenaanns 44
JLIE= o] L= 11 (o 1= ) I PSP 45 right, 10 left
(DT ES T =Yg =Y (=T (g SR 4
Overall DIMEeNSIONS (HXWXD/IN.) .ooviiiiiiiiiiiee st e e e e s e e e e e e s st e e e e e e e e annns 68 x24x 26-1/2
1Yo (o RO SP TEFC, 3/4HP, 1Ph, 115/230V (prewired 115), 60Hz
LN LS B TAT L= o | L 01 161
ShipPING WEIGNT (IDS.) ...ttt e ettt e e e st e e e sabb e e e e saba e e e e anbbeeeesbreeeeans 172
AWARNING Read and understand the entire contents of this manual before attempting assembly

or operation! Failure to comply may cause serious injury!



Shipping Contents

Contents of the Carton

1 - Body Assembly (1)
3 —Table (1)
4 — Trunnion Support Bracket (1)
5 — Motor (1)
6 — Switch Box (1)
10 — Upper Support Bracket Post (1)
11 — Lower Support Bracket Post (1)
12 — Upper Blade Guard (1)
13 — Lower Blade Guard (1)
14 — Lock Knobs (2)
15 — Owner's Manual (1)
16 — Hardware Bag for Saw Body (1)
17 — Hardware Bag for Stand (1)
18 — Base Plate (1)
19 — Stand Leg (4)
20 — Short Support Plate (2)
21 — Long Support Plate (2)
22 — Rubber Foot (4)

Contents of the Carton

Hardware Bag for Saw Body

1 - Wire Clip (1)
2 — Pan Head Screw M5x12 (3)
3 — Hex Cap Screw M6x16 (1)
4 — Hex Cap Screw M6x10 (2)
5 — Hex Cap Screw M6x20 (2)
6 — Flat Washer M6x16 (2)
7 — Flat Washer M6x13 (2)
8 — Socket Head Cap Screw M8x25 (2)
9 — Spring Washer M8 (4)
10 — Flat Washer M8x30 (2)
11 — Cord Clamp (1)
12 — Flat Washer M8x18 (4)
13 — Hex Nut M8 (1)
14 — Hex Cap Screw M8x30 (2)
15 — Hex Cap Screw M8x35 (4)
16 — Serrated Hex Flange Nut M8 (4)
17 — Hex Cap Screw M8x80 (1)
18 — Gear Washer M5 (1)

Hardware Bag for the Saw Body



Hardware Bag for Stand Assembly

1 — Carriage Bolt M8x16 (40)
2 — Serrated Hex Flange Nut M8 (40)

1 2

Hardware Bag for Stand Assembly

Tools Required for Assembly

Accurate Straight Edge (approximately 2 ft)
Cross-point Screwdriver

6mm Hex Wrench

10mm Box Wrench

13mm Box Wrench

Note: Use of sockets and ratchets will speed
assembly time but are not required.

N e

Assembly

AWARNING Read and understand all

assembly instructions before attempting
assembly! Failure to comply may cause
serious injury!

The required hardware for all assembly on this
machine is found in the Hardware Bag for Stand
Assembly and Hardware Bag for Saw Body.

Unpacking and Cleanup

1. Finish removing all contents from the
shipping carton. Do not discard the carton or
packing material until the bandsaw is
assembled and is running satisfactorily.

2. Inspect the contents for shipping damage.
Report damage, if any, to your distributor.

3. Compare the contents of the shipping carton
with the contents list in this manual. Report
shortages, if any, to your distributor.

Stand
Referring to Figure 1.

1.

Assemble the legs (A) to the table (B). Each
leg requires 6 ea M8 x 16 carriage bolts (C)
and 6 ea M8 flange nuts. Hand-tighten only
at this time.

Assemble the long plates (E) to the legs (A).
Each plate requires 4 ea M8 x 16 carriage
bolts (F) and 4 ea M8 flange nuts (G). Hand-
tighten only at this time.

Assemble the short plates (H) to the legs
(A). Each plate requires 4 ea M8 x 16
carriage bolts (J) and 4 ea M8 flange
nuts (K).

Slip the rubber feet onto the ends of the
legs (L)

Ensure that the stand is on a level surface
and all four legs are contacting the surface.

Tighten all flange nuts with a 13mm socket
or wrench.

™
w

Figure 1



Mounting Bandsaw to Table

ACAUTION The saw body is heavy! Use
caution when lifting! Stabilize until firmly
attached to the stand! Failure to comply may
cause serious injury!

Referring to Figure 2:

1. With the aid of a second person, lift the saw
body (A) and place onto the stand top (B).
Be sure front of saw (with JET logo) faces
stand front (JET logo).

2. Place M8 flat washers (D) on M8x35 hex
cap screws (C) and insert screws through
four mounting holes in the bandsaw and
stand.

3. Secure with four M8 flange nuts (E).

Figure 2

Mounting the Motor

Referring to Figure 3:

1.

From the right side of the saw, insert the end
of the motor with the shaft and pulley (A)
through the opening (B) in the casting.

Rest the motor on a section of 2x4 placed
between the table and motor and against the
casting of the saw body.

Align the two mounting holes on the motor
with the slot and hole on the casting (C and
D). The motor mounting holes should be
visible from the inside of the saw body.

Figure 3

Referring to Figure 4:

4.

With a 6mm hex wrench, secure the motor
to the saw body with 2 each M8x25 socket
head cap screws (A), M8 spring washers,
and M8x30 flat washers (C). Do not tighten
at this time.

Note: With the motor sitting on a section of 2x4
(refer to Step 2), the mounting holes can be
easily aligned for screw insertion by lifting on the

pulley (G).

N

Figure 4



5. Standing on the right side of the band saw
(Figure 2), pull the motor towards you.

6. Place the belt (C, Fig. 5) around the wheel
pulley (B, Fig. 5) and motor pulley (A, Fig. 5).

7. Standing on the right side of the band saw,
push the motor away to put tension on the belt.

8. With a 6mm hex wrench, tighten both socket
head cap screws (D, Fig. 5).

Mounting the Switch

The switch is mounted to the saw body casting on
the front side of the saw between the upper and
lower doors.

Referring to Figure 6:

1. With a cross-point screwdriver, fasten the
switch (A) to the casting (C) with the two
screws already on the switch box (B). These
screws also hold the back plate of the switch
box in place.

Note: There are two mounting holes at the upper
screw location. Use the left mounting hole.

2. Inthe remaining top mounting hole, secure with
an M5x12 pan head screw (E) and M5 gear
washer.

3. Secure the electrical cords (F) with a wire clip
(G) and M5x12 pan head screw (H).

Cord Clamp
Referring to Figure 7:

On the right side of the saw above the motor,
secure the electrical cord (A) that connects the
switch box to the motor with the cord clamp (B) and
M5x12 pan head screw (C).

10




Upper Blade Guard Assembly
Referring to Figure 8:

Secure the upper wheel blade guard (A) to the
upper support bracket post (B) with two each
M6x10 hex cap screws (C) and M6x16 flat
washers.

[

Figure 8

Table Assembly
Referring to Figure 9:

1. Attach the lower wheel blade guard (D) and
lower support bracket post (C) to the saw
base (E), securing with two each M6x20

hex cap screws (A) and M6 flat
washers (B).

Attach the trunnion support bracket (G) to
the saw base (E) with two M8x30 hex cap
screws (J) and two M8 lock washers (K).

Thread the M8 hex nut (U) approximately
half way onto the M8x80 hex cap screw (T).
Then thread the screw half way into the
trunnion support bracket (G). Adjustment
will be made later.

Remove the table pin (M) and table
insert (L) from the center opening.

Orient the table so that the saw blade will
pass through the slot in the table and into
the center opening. Continue holding up the
table, and turn the table so the two screws
that are hanging vertically from below the
table (N) can slide into the holes on the
trunnion support bracket (O). Lower the
table. The screws should now protrude
below the trunnion support bracket.

Attach lock knobs (H) to the ends of these
screws.

Reinsert the table insert (L) and
table pin (M).

Attach the upper blade guard assembly (Q)
to the guide post (S).

Secure by tightening the hex cap screw (R).

Loosen the lock knob (T) to raise or lower
the guide post as needed.



Grounding Instructions
AWARNING This Band Saw must be

grounded while in use to protect the operator
from electric shock.

In the event of a malfunction or breakdown,
grounding provides a path of least resistance for
electric current to reduce the risk of electric
shock. This tool is equipped with an electric cord
having an equipment-grounding conductor and a
grounding plug that looks similar to the plug in
Figure 10. The plug must be inserted into a
matching outlet that is properly installed and
grounded in accordance with all local codes and
ordinances.

Do not modify the plug provided. If it will not fit
the outlet, have the proper outlet installed by a
qualified electrician.

Improper connection of the equipment-
grounding conductor can result in a risk of
electric shock. The conductor, with insulation
having an outer surface that is green with or
without yellow stripes, is the equipment-
grounding conductor. If repair or replacement of
the electric cord or plug is necessary, do not
connect the equipment-grounding conductor to a
live terminal.

Grounding Prong

\ﬁ)
=

[e-¢f

115 volt
Three-Prong Plug

120 volt
Grounded Outlet

Figure 10

Check with a qualified electrician or service
personnel if the grounding instructions are not
completely understood, or if in doubt as to
whether the tool is properly grounded.

Repair or replace a damaged or worn cord
immediately.

115 Volt Operation

As received from the factory, your bandsaw is
ready to run at 115-volt operation. This
bandsaw, when wired for 115 volts, is intended
for use on a circuit that has an outlet and a plug
that looks like the one illustrated in Figure 10. A
temporary adapter, like the adapter in Figure 11,
may be used to connect this plug to a two-pole
receptacle, as shown in Figure 11, if a properly

12

grounded outlet is not available. The temporary
adapter should only be used until a properly
grounded outlet can be installed by a qualified
electrician. This adapter is not applicable in
Canada. The green colored rigid ear, lug, or
tab, extending from the adapter, must be
connected to a permanent ground such as a
properly grounded outlet box, as shown in
Figure 11.

ADAPTER

=
GROUNDING E‘G

EAR SECURED | m

WITH SCREW

GROUNDING
EAR

Figure 11

230 Volt Conversion

If 230V, single-phase operation is desired, the
following instructions must be followed:

Disconnect machine from power source.

This band saw is supplied with four motor leads
that are connected for 115V operation, as shown
in Figure 12. Reconnect these four motor leads
for 230V operation, as shown in Figure 12.

115 Volt
1 3 2 4
LINE LINE
230 Volt
1 2 3 4
LINE LINE
Figure 12



The 115V attachment plug supplied with the
band saw must be replaced with a UL/CSA
listed plug suitable for 230V operation, as shown
in Figure 13. Contact your local authorized JET
service center or qualified electrician for proper
procedures to install the plug. The band saw
must comply with all local and national codes
after the 230-volt plug is installed.

The band saw with a 230-volt plug should only
be connected to an outlet having the same
configuration (Figure 13). No adapter is
available or should be used with the 230-volt

plug.

150-230 VOLTS

_—

>

j9-8f

Grounding Prong 3 240 volt

Grounded Outlet
Figure 13

IMPORTANT: In all cases (115 or 230 volts),
make certain the receptacle in question is
properly grounded. If you are not sure, have a
registered electrician check the receptacle.

It is recommended that the JWBS-140S Band
Saw be connected to a dedicated, minimum 15
amp circuit with a 15 amp circuit breaker or time
delay fuse. Local codes take precedence over
recommendations.

13

Extension Cords

Use only three wire extension cords that have
three-prong grounding plugs and three-pole
receptacles that accept the tool’s plug.

Make sure the cord is in good condition, and
heavy enough to carry the current your band
saw will draw. An undersized cord will cause a
drop in line voltage, resulting in loss of power
and overheating. Table 1 shows the correct size
to use depending on cord length and the ampere
rating on your machine’s nameplate. If in doubt,
use the next heavier gauge. The smaller the
gauge number, the heavier the cord.

Repair or replace a damaged or worn cord
immediately.

Power Extension Cord
Currant | Line | Cord lengthin Cord gauge
(Amps) | voltage feet (AWG)

0to 25 18
25t0 50 16
0-6 120
50 to 100 16
over 100 14
0to 25 18
25110 50 16
6-10 120
50 to 100 14
over 100 12
0to 25 16
25t0 50 16
10-12 120
50 to 100 14
over 100 12
0to 25 14
12-16 120 2510 50 12
over 50 not recommended
Table 1




Adjustments

AWARNING Unplug the machine from the
power source before making any repairs or
adjustments. Failure to comply may cause
serious injury.

Tilting the Table

1. Loosen the front and rear lock knobs
(Figure 14).

2. Tilt table up to 45 degrees to the right or up to
10 degrees to the left. The angle can be read
on the scale mounted to the trunnion.

3. Tighten two lock knobs (Figure 14).

Note: Table stop (Figure 14) must be adjusted
downward to allow the table tilt to the left.
Adjusting 90° Table Stop

1. Disconnect machine from power source.

2. Loosen lock knobs (Figure 14) and tilt table left
until it rests against the table stop.

3. Use a square placed on the table and against
the blade (Figure 15) to see if the table is 90
degrees to the blade.

4. If an adjustment is necessary, loosen lock
knobs, tilt table to the right, and lock in place.

5. Loosen jam nut and turn table stop (Figure 14)
left or right to raise or lower the stop. Tighten
jam nut to hold table stop in place.

6. Unlock table, tilt back onto table rest and
confirm table is 90 degrees with the blade.

7. If necessary, adjust scale pointer to zero.

Changing Blades

AWARNING Blade teeth are sharp! Use care
when handling the saw blade. Failure to comply
may cause serious injury.

Referring to Figure 16:
1. Disconnect machine from power source.

2. Loosen blade tension by turning the tension
knob counterclockwise (A).

Remove the table insert (B) and table pin (C).
4. Open both wheel covers (D, E).

Remove the blade from between upper (F) and
lower blade guides (G). Remove blade from
upper and lower wheels.

6. Turn the blade to direct it through the slot in
table.

14

Front Lock knob

Figure 14

Figure 16

Pointer




7. Guide new blade through table slot. Place
blade in upper and lower blade guides.

Note: The blade teeth should face the operator,
and they should point down toward the table.

8. Place blade in the middle of the upper and

lower wheel.
9. Re-install table insert (B) and table pin (C).
10. Tension and track blade before operating saw.

Find instructions for tensioning and tracking the
blade in the Adjusting Blade Tension and
Adjusting Blade Tracking sections.

Adjusting Blade Tension

1. Disconnect machine from power source.

2. Turn blade tension knob (Figure 17) clockwise
to tension blade.

3. Apply just enough tension to take the slack out
of the blade.

4. Turn one wheel a few times to move the blade
to the center of the tire

5. With a meter, tension the blade appropriately
for the size of blade used.

6. A gauge (Figure 17) on the upper wheel slide

bracket indicates the approximate tension
according to the width of the blade. Initially, set
the blade tension to correspond to the blade
width as marked on the gauge.

Note 1: As you become more experienced with the
saw, you may find it necessary to change the blade
tension from the initial setting. Changes in blade
width and the type of material being cut will have
an effect on blade tension.

Note 2: Keep in mind that too little or too much
blade tension can cause blade breakage.

Adjusting Blade Tracking

AWARNING Disconnect machine from the
power source! Never adjust blade tracking with
the machine running! Failure to comply may
cause serious injury!

Tracking refers to how the blade is situated upon
the wheels while in motion. The blade should track
in the center of both wheels.

The blade must be properly tensioned before
adjusting blade tracking. Make sure blade guides
and blade bearings do not interfere with the blade.

1. Open the top wheel cover. Rotate the wheel
forward by hand, and observe the position of
the blade on the wheel. It should be in the

center of the wheel.

15

2.

Tension knob

Gauge

Figure 17

Wing nut

Tracking
knob

Figure 18

If adjustment is necessary, loosen wing nut
(Figure 18). Tightening the tracking knob
slightly will move blade so it tracks towards the
rear of machine. Loosening the tracking knob
slightly will cause the blade to track toward the
front of the machine.

After blade is tracking in the center of the
wheel, tighten the wing nut.



Adjusting Upper Blade Guide Assembly

In Figure 19, the blade guard has been removed for
clarity.

AWARNING Never operate the Band Saw
without all guards in place and in working
order.

Referring to Figure 19:
1. Disconnect machine from power source.

2. Loosen lock knob (A) and raise or lower the
upper blade guide assembly (C) to just above
the material being cut.

3. Tighten lock knob (A). Make sure blade guide
blocks (D) are still flat to the blade. If
adjustment is necessary, loosen lock knob (A)
and rotate the assembly until the guide
blocks (D) are flat to blade.

If movement of the blade guide assembly seems
“stiff” when being raised or lowered, it can be
adjusted to slide more easily. This is controlled by
an internal spring and ball that provides varying
degrees of resistance against the guide post.

To adjust tension on the spring:
4. Remove the knob (A).

5. Using a 5mm hex wrench, tighten or loosen the
setscrew (B) until desired tension is reached.

6. Reattach and tighten the knob (A).

Blade Guide Adjustment

AWARNING Never operate the Band Saw
without all guards in place and in working
order.

Referring to Figure 20:
1. Disconnect machine from power source.
2. Remove the blade guard.

Note: Blade must already be tensioned and
tracking properly.

3. Loosen thumbscrews (A) and move the guide
blocks (B) as close to the blade (C) as possible
without pinching it.

Tighten thumbscrews (A).

Loosen thumbscrew (D) and move the guide
block bracket (E) in or out until the front edge
of the guide blocks (F) are just behind the
"gullets" of the saw teeth.

6. Tighten thumbscrew (D).
7. Replace the blade guard.

Figure 20

Blade Support Bearing Adjustment

AWARNING Never operate the Band Saw
without all guards in place and in working
order.

1. Remove the blade guard.
Loosen the thumbscrew (G).

Adjust for a gap of 1/64"
bearing (F) and blade (C).

Note: To set this distance quickly, you can place a
dollar bill or piece of paper between support
bearing and back of blade.)

w

between the

4. Tighten the thumbscrew (G).
5. Replace the blade guard.

Repeat the Blade Guide Adjustment and Blade
Support Bearing Adjustment for the Lower Blade
Guide Assembly.

16



Optional Accessories

708717A JRB-14A Riser Block Kit

708716

708719

5782171

708127

Increases depth of cut from 6" maximum to 12" maximum. Includes 6" cast block, long frame
bolt, front and back blade guards, 105” blade, and mounting instructions with parts list.

JMG-14 Miter Gauge Assembly
For straight and angle cutting. Includes guide bar, pivoting support body, and adjustable
stops.

JRB-14 Blade Block Set
Includes upper and lower replacement blocks made from a non-metallic composite material
with a dry lubricant to reduce friction and heat.

JRF-14 Deluxe Rip Fence with Resaw
Includes guide rails, rip fence assembly, resaw post, fasteners, and mounting instructions with
parts list.

JRBG-14 Roller Bearing Guides

Provides three bearing contact points to maximize support and reduce friction. Kit contains upper
and lower guide assemblies, mounting studs, adaptor blocks, and all mounting hardware.

17



Troubleshooting JWBS-140S Band Saw

Trouble

Probable Cause

Remedy

Saw stops or will not
start.

Saw unplugged.

Check all plug connections.

Fuse blown, or circuit breaker tripped.

Replace fuse, or reset circuit breaker.

Cord damaged.

Replace cord.

Does not make
accurate 45 or 90
degree cuts.

Table stop not adjusted correctly.

Check blade with square and adjust
table stop.

Angle pointer not set accurately.

Check blade with square and adjust
pointer.

Miter gauge out of adjustment.

Adjust miter gauge.

Blade wanders during
cut.

Fence not aligned with blade.

Check and adjust fence (see fence
manual).

Warped wood.

Select another piece of wood.

Excessive feed rate.

Reduce feed rate.

Incorrect blade for cut.

Change blade to correct type.

Blade tension not set properly.

Set blade tension according to blade
size.

Guides not set properly.

Adjust guides.

Saw makes
unsatisfactory cuts.

Dull blade.

Replace blade.

Blade mounted wrong.

Teeth should face operator and point
downward.

Gum or pitch on blade.

Remove blade and clean with oven
cleaner or other solvent.

Incorrect blade for cut.

Change blade to correct type.

Gum or pitch on table.

Clean table.

Blade does not come
up to speed.

Extension cord too light or too long.

Replace with adequate size and
length cord.

Low shop voltage.

Contact your local electric company.

Saw vibrates
excessively.

Base on uneven floor.

Reposition on flat, level surface.

Loose fasteners.

Tighten fasteners.

Replacement Parts

Replacement parts are listed on the following pages. To order parts or reach our service department, call
1-800-274-6848, Monday through Friday (see our website for business hours, www.jettools.com). Having
the Model Number and Serial Number of your machine available when you call will allow us to serve you
quickly and accurately.

18



Body Assembly (JWBS-140S Band Saw)

Index No. Part No. Description Size Qty
1o JWBS140S-101....... 2= TS PR PURPRR 1
2 i 990180.......ccvvvveene. HeX Cap SCreW .......cccuvvvviiiieeiiiireeeeeee e M16X55 ..., 1
3 TS-155010............... Flat Washer ..o, MLB ..o, 2
4o TS-154010 ............... HEX NUL .. MLB ..o, 1
5 100031 .....ovvveeeeeens PN e e —ar e e e e e ara e e e araeeeean 4
(I JWBS140S-106....... Lower Wheel Shaft.........ocuviiiiiiii s v 1
T o BB-6204VV .............. Ball BEaring.......cveeeiiiiieeiiiiiee e 6204LLU .....ccceeenn 2
8 KDO050525................ K Y e 5X5X25 ..t 2
9 i TS-1550061 ............. Flat Washer ... M8 . 1
10 e TS-2248162 ............. Button Head Socket Screw..........cccccveevviiinvinnnnn. MBX16 .......cevvviiiiiiienn 1
11 ... JWBS140S-111....... 1Y/ (o] (o ] SR PRI 3/4HP, 115/230V, 60Hz......... 1
................. JWBS140S-SC........Starting Capacitor (not shown) ............................ 200MFD, 125VAC....... 1
................. JWBS140S-CC .......Capacitor Cover (N0t SNOWN) .........ccoiiiiiiiiiiiieiit e 1
................. JWBS140S-CSS .....Centrifugal Switch Set (not ShOwn)..........cccccceiiit i 1
................. JWBS140S-MFC.....Motor Fan Cover (N0t SNOWN) .........uveviieeiiiiiiiiiies cevviriiiiieeeeeesssiinnneeeeeenns L
12 . JWBS140S-112....... MOLOE PUHBY ..o e e 1
13 .. TS-1523031 ............. SOt SCrEW ..ottt MBXL10 ..oeeeeiiiiiiiieeen, 1
14 ... 994534 .................... SWILCH e Tumble Type............... 1
15 ., 990811 .....cccvvvvinnnn, TapPPING SCrEW ......uuueeiiiiiiniii e M3.5X12 ..o, 2
16 .o TS-1550021 ............. Flat Washer ... M4 i 2
17 e JWBS140S-117....... SWILCN PIate ... ceere e e e e 1
18 e TS-1533052 ............. Pan Head SCrew ........ccccccveveeiiiiiiiiiieeee e M5X16 ......ccevvviiieiinennn, 2
19 e WEO050000................ Star Washer ... M5 e 2
20 ...l 523028...........coe. YY1 (o] I =T ) PR 1
21 150056 ......ccccevveeeennns Switch Backing Plate ........cocuiiiiiiiiii i e 1
23 .. 990821 ........cceee. Pan Head SCrew .........ccccceeeeiiiiiiiiiiiece e M5EX6 ...cooeeiiiiiiiiiiieie 2
24 998654 .......ccevveeeee SHrain RelIE ... et e 2
25 JWBS140S-125....... POWET COI ...ttt bbb e e e e e e e e e e e e e e 1
26 i JWBS140S-126....... 1Y/ [o] (o] g @10 {0 H PO PP PP PURPPPPPPRRN 1
27 i 998623.......cceveeeeeen Strain ReliEf ... et e 1
28 i, JWBS140S-128....... (8 T o= g =T (U= Y 1 o O PUPPPPPPPT 1
29 ... 990651 ... LOCK KNOD .. MLOX30 ...ccevveiriiiieeenn. 1
................. 100016ACP-1 ..........Sliding Bracket Assembly (includes #30-39,125) ........ccccccviivvieiiinennnnn 1
(serial no. 07112632 and higher)
................. 100016ACP..............Sliding Bracket Assembly (serial no. 07112631 and lower)..........ccccocvveeennenc 1
30 ... 100016A-1 ............... Sliding Bracket (serial no. 07112632 and higher) ..... ...ceeeevvieceiieeeeeeesieeeenen 1
31l NwWO080000............... WING NUL ..o Y 1
32 ... 990652.........cceeee. LOCK KNOD .. MBXA5 ... 1
33 e 990653.......cceevvveeen Blade AQJUSTING SCIEW .......ccoiiiiiiiiiiiiee et riiee cetiee et e et e e sbreee e 1
34 100021 .....ovveveeeeeenns SEEEI PN .o e 2
................. A1000109...................Upper Wheel Shaft Hinge Assy (includes #35 thru 37) .........ccccccecvnnnnnnn 1
35 150086...........ccc...... Upper Wheel Shaft...........ooooi 1
36 ... 992314 ..................... Y o] o T T P PPNt QAX24 ..., 1
37 . 100019........ccceeene. Upper Wheel Shaft HINQE ..o 1
38 ... 100015A................... L7071 IS o151 o TSP 1
39 i 150090......cuvvvveeeenns SUAre NUL......ceeiiiiieeeeee e MLO..ooiiiiieeee, 1
40 ...ooveeee.. JWBS140S-140....... UPPEE WREEI ...t e 1
41 ... 100025A................... LAV 1= T=T I = (0] =Tt o] R 2
42 . TS-1540083.............. HEX NUL ... Y 1
43 .. 992522 ... Retaining RiNG .......ocoveeiiiiiieeeeee e, R35 e, 2
44 ............. BB-62027Z7............... Ball Bearing........ccovcvveeeiiiiiieieeeee e 6202Z7Z.....ccoeviiiiinn 2
45 e JWBS140S-145....... LOWEE WREEI ...t it a e 1
46 ....oueeee... TS-1550061 ............. Flat Washer ... M8 . 1
A7 e JWBS140S-147....... Hex Head Bolt (Left Thread).........ccccceeeeviiiiiineeen. 1Y/1371024 0 BT 1
48 ... JWBS140S-148....... LOWEN WHEEI GUANT .....cceeieiiiiiiiiie ettt it e e e e e e 1
49 .. 150024 .......ovevveeeenns Catch KNob ... M8 . 2
50 ... WI080000................. Gear Washer.......ccccoeeiiiiciiie e Y 2



Body Assembly (JWBS-140S Band Saw)

Index No. Part No. Description Size Qty
51 s PWBS14-136 ........... StUA LAtCR o e 2
55 .. TS-1533042 ............. Pan Head SCrew .........cccccvveeiiiiiiiiieeeeee e M5X12 ..o 2
56 .ciiiiine 150079 ...ccvviieieeeenns L0 1 (od s I PRSP 2
YA 150054 .....ccocvveeeens 1o To= 11T TN 2 | USRS 2
58 .. 990804 ........ovvvvnen. TapPING SCIEW ......uvvieeieeeeeeiiiiieeee e e e e e ssirrneee e e MAX8 .....coovviiiiieieiies 12
59 150029W......cccveeene OULEr WHEEI COVET ...ttt teee ettt 1
B0 oo e SaW Blade ......coooviiiiiiiiiiii e 6TPI 93-1/2"x3/8"........ 1
6l ... 150028W........cvveeene INNEI WHREEI COVEN ....eeiiiiiiiii ettt evnteee e et e et e e snbeeeeeans 1
62 ... JWBS140S-162....... Washer Head SCrew ..........occvvvveiieeeiiiiiiiieeeeeenn MEX8 ..o 2
63 . 150901 .....ccvvvveees UPPEE HINGE ..ottt ceeaib e 1
64 .o 150066 ........cevveeeenne ) (0 o U PPRRPPRR 2
65 ... 110070 ....ccceeeeeeennn. Blade GUAN .......coiiiiiiiiieeie et et e e e e e e e e e e e 1
66 ............. 150097 .....cooeeeeeeennn. L= TS 1= PP RRPPR 2
67 e 990811 ......cccvvvveenen. TAPPING SCIEW ..ottt M3.5X12 ..., 2
68 . JWBS140S-168....... POl V-Belt ..., 185305 ....ccceviiiiiieeennn, 1
69............ 150902...........cc...... LOWEE HINGE i s e 1
70 ............. TS-1533032.............. Phillips Pan Head Machine Screw...........ccccceuue. M5X10 ....ccevvvviieieiene, 4
4 T TS-1490061 ............. Hex Cap SCreW*.......ccuvvieiiieeiiiiieieeeee e MBX35 ..ooiiiiiiiiiiieeenn 4
T2 i TS-1550061 ............. Flat Washer® ..., M8 . 4
73 .. TS-2361081 ............. Lock Washert ... Y 4
T4 ..o JWBS140S-174....... Serrated Hex Flange NUt*..........ccocoeeiviiineennen. M8 .o 4
75 i 523024 .......cccovvveennn. WWIEE ClID¥ e e e e et e e 1
76 ... TS-1533042 ............. Pan Head SCrew*.........cccccceeiiiiiiiieiieie e M5X12 ..o, 3
79 i JWBS140S-179....... Upper Support Bracket POST .........cooiiiiiiiiiiiiiis e 1
80 ............. 150013A.......ccoeeeennn. Thumb SCreW ... M6X16 .......ccovvveieienannn. 1
81.......... 150015A................... Upper Spacing SIEEVE ........ccovvvviiiiies 2
82 i BB-6200ZZ............... Ball BEAING....ccueieiiiiiiiiiiiieee e 6200ZZ......covvieiiinnnn 2
83 i JWBS140S-183....... Retaining RING .....ooooiiiiiiiiiieeece e S10..ie e 2
84 ... JWBS140S-184....... GUIAE POST ...t e e e e e e 1
85 ., JWBS140S5-185....... U] o] 0o A = = o3 = PP 1
86 .eeeenne 708719 ..o, GUIAE BIOCK.......ieieeie et e 4
87 .. 150013A.......ccceeeeenen. Thumb SCreW ... M6X16 .......ccevvvereienennn. 1
88 ... 150101 ......ccceeeennnnnn. Lower Wheel Blade GUArd............cooveeiiiiiiiiiiieees ceiiiiieee e ssieieeeeee e 1
89 ... 150014A...........c...... Thumb SCreW ... MEX12 ...ccovvvviiieieieee 5
90 .ovviine 100002A.......covveeenne Upper Wheel Blade GUArd...........ooooiiiiiiiiiiiiieiis et 1
91............. TS-1550041 ............. Flat Washer® ... Y 2
92 i TS-1482011 ............. HexX Cap SCrew *.......covvviiiiieeiiieee e MGBX10 ..ccoeeiiiriieeeenn, 2
93 e, JWBS140S-193....... Lower Support Bracket POSt ..o e, 1
95 s TS-1482041 ............. HexX Cap SCreW*.......cuuvvieiieeeiiiiiiiece e MBX20 ...cccoiiiiiiiiieeenn. 2
96 ..ceveennne TS-1550041 ............. Flat Washer® ... MB .o 2
97 e JWBS140S-197....... Table .. 1A°X1A oo 1
98 i 199037 .. TaDIE INSEIT ..t e 1
99 i 992311....ccvviriieene. SPHNG PiN..iiicie e O30 )¢S T 1
100........... 100038 ......cvveveeeeenne TADIE PN e e 1
101 ........... 100042 ......ovvveveeeans I8 1110 o PP OO PRPPR PO 2
102 ........... 100051 ......evveeeeeenns SCAIE ettt —eee e e e e e e e 1
103 ........... 100041 .....ccvvvvveeeens Trunnion Clamp SNOE ........coiiiiiiii s e 2
104 ........... TS-1482021 ............. HEX Cap SCreW ......ccevvriiiieiee et MBX12 ...ccooviiiiiiiieennnn, 6
105........... 110045....cccovveeees Trunnion SUuppPOrt Bracket ... e 1
106 ........... TS-1490051 ............. HeX Cap SCreW*.......ccvvvieieeeeiiiiireeee e MBX30 ..ceeeeiiiiiiiiieeenn, 2
108 ........... 110049........ccceeennn. 01T SRS 1
109 ........... 990821 .......cceeeenn. Pan Head SCrew ...........ccccveiiiiiiiiiiieieeeeiiee, M5X6 ....cooviiiiiiiiiiii 1
110 ........... 990554 ... LOCK KNOD ..., MLO .o 2
111 ........... TS-1491081 ............. HeX Cap SCreW .....ccoooeei MLOX50.....cccevvvviiennnnnn. 2
112 ........... TS-1490151 ............. Hex Cap SCrew™... ..o MBX80 ......ccevviiriiiiienn 1

20



Body Assembly (JWBS-140S Band Saw)

Index No. Part No. Description Size

113 ........... TS-1540061 ............. HeX NUE ..o M8 .
115.......... TS-1504051 ............. Socket Head Cap Screw* .........ccoceeevvveveenninnn. M8BX25 .....cooviiiiiieenn,
117 ........... TS-1550061 ............. Flat Washer ... M8 ..o
118 ........... 994181 ... SEEEI Ball ... e
119.......... 150099.....cccccvveeeene LS o1 T R
120 ........... TS-1525011 ............. SocKet Set SCreW.......cvevvevirieeniee e 1Yl 0) 6 O N
121 ........... JWBS140S-1121.....SPriNg NUL ...ccoeviiiiiiiie e M4 .o
122 ........... JWBS140S-1122.....C0I0 ClIaMP™....oeiiiiiieiiiieiiiee st reeessre e s e sreeesne e nnee e e
124 ... TS-1482031 ............. Hex Cap SCrew *........evvveiiiiiieeeie e, MBX16 .....coovviiriinienenn,
125 ... 100018.....cccevveeeene TgTo o= 1o SO TP TP PPPPPPPPPPPP
127 ........... WEO050000............... Gear Washer........cccccve, M5 .
128 ........... TS-1481011 ............. HeX Cap SCreW .......ccvvveveieiiiiireeiee e MBSX8 ..eoveieiiiiiiieee,
129 ........... JWBS140S-1129..... BIUSK ...ttt ettt eeeabee e e s b e e s b e e e s annneeas
................. JWBS140S-SBHK...Saw Body Hardware Kit............cceeiiiiiiiiiiiiiiieiis ceeiiiiiee s
F included in Saw Body Hardware Kit, Part No. JWBS140S-SBHK

21



Body Assembly (JWBS-140S Band Saw)

22



Open Stand Assembly (JWBS-140S Band Saw)

Index No. Part No. Description Size Qty
1o JWBS140S-201....... 1= 19 0 I o SRR 1
2 150603W.....ccuveenneee Sz 19 ol =T o B SRR 4
IC T 612050W.........ceeue.... SUppPOrt Plate (I0NQG) ..cceoe e ceere e e e e 2
4o, 612051W.........ceeeee... SUpPOrt Plate (SNOM) ... e 2
5 JWBS140S-205....... JET LOQO LaDEL ... e 1
(I 991516......ccccvvvveeen. Carriage Bolt* .........ccooviiiiiiireee e M8BX16 .....coevvvrrrreenenn, 40
T e JWBS140S-174....... Serrated Hex Flange NUut* .............cccoeccvvvenneeenn. Y T 40
8 i JWBS140S-208....... RUDDEE FOOL ...t e s 4
................. JWBS140S-SAHK...Stand Assembly Hardware Kit ...........ccocciiiiiiinis ceevniiiieeniiee e 1
T included in Stand Assembly Hardware Kit Part No. JWBS140S-SAHK

23



Electrical Connections

Electrical Schematic - 115V

Capacitor

F 200MFD 125VAC

White
Black
Green
Start
White ﬁ@—‘ PFQ White
] ]
Black Eiﬂ Eii Black
Stop
Green Green
?
Ground
Electrical Schematic - 230V Capacitor

200MFD 125VAC

o0
O
CQ
O

Green

White
Black
Start
White ﬁ@—‘ l@: White
] ]
Black Ziﬂ Bii Black
Stop
Green ‘ Green
-
Ground

24




